@ %\ETZ 2110621 -005-100,1B022612
Ve B
syovwvik7y75  KRA2/KRA100

RERIIIEEES v U, BEREHMADTEOITFERITDZ TV IND Y NTT THTI, KRA2 IS EIARIBIZEES v 7,
KRA100 | JIS ARIGIEXES v J ICXHIG UL F T,

WBmJ A+
#S HE4 ¥E ES @4 BE
D 51+ 77 > 7' )L KRA2 2 © BEESE 1 2
® XD f+F 7 > )L KRA100 2 () EE£E 2 2
@ YARTIL—k. & 1 M4 C M3x6 (KRA2) 10
©) YARIL—h, & 1 @ m#. U M3x6 (KRA100) 14
@ KEL—IL. Hi 1 ®@ RN L M3x8 2
® KEL—I. # 1 ® RN L M3x12 2
® NoOVvTFavIL—) 1 ® Amia U M5x14 4
@ IV~ 4 ® Hhy T Ty v — 4
ZRyIi—%8 6 ® 757 )8%I)L KRA100 1

TEIE KRA100 ZRL TWE T,

HHILT

ERZSEICUTHAILITTLESI W, BREFSO~0. @, OlF. EWERORD MIFFICHERLET, BRESOG~G
& TV IHEAPAHEFICERLET, HREFSOIL KRA100 EFETY,

HIE DD 1 (7 #Efs
® /\YRILOBOAHL

INYRILDAN—aZz ERICEIZEETFTHAULET,
MAR U bATENYRILc, dDANET,

® JTLEDEOHAL
EHOILRZALEY,

® Ahy/NK—EEOEDftHF

EHOY—I)LZHNL. ARZERBRULET,
ARy N—2E@ZRDLSICHT. REDAENFEALET,




t#aRDED F(F

@ HB|EKEL—IL (FIR) KHES
HREDUES P T, EEICED [T ANy /I—E@NKFEL —IL
() @ICYsBVWESICULET,
AR vI—£2B@®%, KEL—I () ODBAANETT,

BEEEODOTHAKFEL—IL (B]) @DEBEAA>TWSZEXZERLTLE
19N

@ XVVT4vIL—IEZERO[HITS

ROVTA VT L—L@®ZRMNARICIHL T, HBEEOMEZY T YT«
VI L—ILDEAANE T,

ROVT YT L—LOE. 47 FERILNDTEELET,

HaE DI LE
WRDS Y VRICELBVSEF. BBROBINHLOLHOOEESEEMOHFTILEE L,

@ EEERZMOMHITS
BEEEQH LVW0ZEKFL—I () ODBICANET,
EEEEOR LU0, #EOELAAEICE 1 HOOWMONFERT,
EEEEQOR LV0ZHFICEESE T, RLQ. OTERELXY,

T2V (AT ay) OB }iF
TSV RFVEEDNE, KFL—L @) @OECANET,

IIVF4 VT L—L@ERMARIELT. 75> o zILEROT
BEYXIVT AT L—IL®ODBEANANET,

ROVTF4 VI L—IL®E. 47FiERILNDTEAELET,
TS5V NRRIVICHBDR U M3x10 TKFEL —ILEN@DICEAELET .

M3 X 10t B

BLANK PANEL
A7vav

ZYv IO fFF
AM U@ (M5x14) KT, Ay TT v 7 P
— KRA2 -
vy OBEFERALET, / KRA100
BEEYOBEICIE. ROLSICYR—KT
VI E. TV IEREKICED FIF T LS
Lo \ MIN 400 |
S v o KT
\ A %
YR—R T
%

HE ik
BEHESE 20kg LT
B E KRA2 (KRA100) #1.0kg (9 1.2kg)

FKEFIFEHA=1

At -t y—

T224-0023 EEMEHRXELEAT-1-3

FO2A [BEFIHR—IIAT )V [=]pd =]
L 9§ 045-593-8600 :
(ZH48575] FH10~1213~17 [=]

http://www.kikusui.co.jp )




G m PART NO.Z1-005-100, 18022612
Jun 2016

Instruction manual
Rack Mount Adapter KRA2/KRA100

These rack mount adapters are used to rack devices to standard racks. KRA2 is for EIA standard racks, and KRA100 is for JIS
standard racks.

Parts list
No. Part Name Qty No. Part Name Qty
KRA2 attachment angles 2 [©) Metal bracket 1 2
@ KRA100 attachment angles 2 0 Metal bracket 2 2
@ Right side plate 1 Countersunk screws M3x6 (KRA2) 10
[©) Left side plate 1 U Countersunk screws M3x6 (KRA100) 14
@ Front horizontal rail 1 @ Pan head machine screws M3x8 2
® Rear horizontal rail 1 3 Pan head machine screws M3x12 2
® Mounting rail 1 () Raised countersunk head screws M5x14 4
@ Bolts 4 (B) Cup washers 4
Stopper fittings 6 ® KRA100 blank panel 1

The figure below shows KRA100.

Assembly

Assemble the rack mount adapter as shown in the figure above. Part numbers ® to (0, (2 , and (3 are used to attach the device
to the rack mount adapter. Part numbers @ and (5 are used to rack-mount the device. Part number (8 is only for the KRA100.

Preparing the device for rack mounting

@ Remove the handle

Raise the handle cover (a), and remove it.
Unfasten the M4 screw (b) to remove the handle parts (c and d).

@® Remove the rubber feet

Remove the rubber feet from the bottom of the device.

@ Attach the stopper fittings

Remove the seals from the square holes on the bottom of the device.
Insert the stopper fitting 8 into the hole in the direction shown by the arrow.




Mounting the device

@ Mount the device on the front and rear horizontal rails

Lift the device a little, and make sure that the stopper fittings that you
attached to the bottom of the device do not make contact with the front

horizontal rail @ .

Insert the stopper fittings @ into the groove of the rear horizontal rail ® .
Make sure that the tabs on the bottom of the device are inserted into the
groove of the front horizontal rail @ .

@ Attach the mounting rail

Push the mounting rail ® in the direction indicated by the arrow, and insert the
tabs on the bottom of the device into the groove of the mounting rail.

Secure the mounting rail ® in place using four bolts @ .

Preventing the device from shifting sideways

Device

I

i

If the device is narrower than the width of the rack, attach metal brackets to prevent the device from shifting sideways.

@ Attach the metal brackets
Insert the metal brackets (@ and (0 ) into the groove of the rear horizontal rail ® .

Attach a pair of metal brackets ( @ and (0 ) to the left side of the device, and do the
same for the right side.

Securely connect the metal brackets (@ and (0) to the device using screws (12 and @3).

Attaching the blank panel (option)

Insert the tabs on the bottom of the blank panel into the groove of the front

horizontal rail @ . (Appearance)

Push the mounting rail ® in the direction indicated by the arrow, and insert the
tabs on the bottom of the device into the groove of the mounting rail.

Secure the mounting rail ® in place using four bolts @) .

Securely connect the blank panel to the front horizontal rail @ using the screws
that came with the blank panel (M3x10).

Rack mounting the device

BLANK PANEL
(option)

/

M3x10
(accessory)

Use the raised countersunk head screws (@ ; 7 \ KRA e
M5x14) and cup washers @) . - KRA100
If the device is heavy, attach support angles
to the rack as shown in the figure.
\ \ MIN 400 |
Inner rack dimension

Support angle

Specifications
Item Specification
Load weight 20 kg or less
Weight of KRA2 (KRA100) Approx. 1.0 kg (1.2 kg)

KIKUSUI ELECTRONICS CORP.

1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama, OR(2A0]

224-0023, Japan

Tel: +81-45-593-7570 Fax: +81-45-593-7571 [=

m http://www.kikusui.co.jp/en )




